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‘ . 3
‘ | LINKAGE—EXPLODED VIEW
. . :
i KEY PART NAME GROUP KEY PART NAME GROURE
1 Qiler, Cross Shaft ... ......... B.155 1T  TaninuPSeesreisnet . et S 8.157
2 CrossShalt ................. B.155 13 Nut, Adjusting ... ............ 8,157
3 Pin, S R0 L LU B.140 19  Lever, Release. .. ............ 8.125
; m 4 Pedal .......... oA R e s R ) 20 Bearimg....,...... N (BISES |
: B, Bolt AAUSNre: B R 8.140 210 LoCkwasher . ... ..... 20 d o8 SIS
6 Padie el L, Ll L L B 8.140 B2V OE, | L. L L0 et o e AR s §.155
T Washer . . . 085,05, .. TR 8.155 33 Tammut . L .. oL L, L NTSERERRRD T 8.155
B Insulator ... ..c.'uveaeecdbes 8,155 24 Rod, Adjusting . .. ..... 0 ... B.155
9 Bushing Assembly. ... ......... 8.155 25 Seal ... SRR . .3 LB A 8.155
10 BpringE. .. v oo iin oo o . o EgEE 8.155 26 Support . ... e R A.155
11 % Lock Ring: . . ... . o 580h . L. b 8.155 27 Lockwasher . o o008 0L L. Stk 8.155
12 Boll, Pivot. . . . .. ........0... 8.155 28 En[!. 8.155
L3 - Cottar PIn'. . i v v e e e e s s s v s o' 8.155 29  Spring; AsSISt G L ooa. 8.140 i
@ @ 16  Washer, .. ..... 9% . . BA55 @ 30 Bolt with L/W . oouuss. . v il 8.155 ”
15 Bell Crank Assembly. . ......... B.157 31 Flatwasher, . .00 0T B.140 |
16 Rod, Adjusting . .... . ......... B.157 32 Spring, Beturh . ... L. om0 8.140
55 | !:




v 8 CLUTCH AND CONTROLS

; : LUSED
FIGURE PART | per caR
NUMBER GROUP, PART MAME and DESCRIPTION ; NUMBER | MODEL
131514
8.100 - CLUTCH DISC
; 8-1-1 Disc {incl, FAcings) « o« v v v s i s vmn vt v v v v s aennsnaaoannncensns 213127 1
; 8-1-1 Dise (inel, Facings) (Green Paint Daub) . . .. ... o000 ii i oo 213128 1
| 8-1-2 Facing Beb . . . . v% oo s e v s s e e e mmsd s s n s e 209770 1 1
|
{: 8,104 - CLUTCH PRESSURE PLATE (SI¥ SPRING CLUTCH)
| Plate (inel. Cover) {use 3 Spring Type, Part No. 200771). . ... ... ......
| =TT e P ) e PPt W S PR s RN B 200705 | 6| 6
i Lockwasher, 5/18" Hy.. . . . . 0 v e v et o s s s nsnnamnsaonnmsasunses 191 [ G
8-1-3 1] e e - R e L Sy 212722 1 1
f8-1-4 BRriNg . o v v s e e e . R IR o WD 212723 G G
; g-1-5 Cover (Incl, BracKets) . . v v v v i v e v mrraaecrsasantannsnnaesans 212924 | 1 1
f 8-1-11 Lever (incl. Pin, Retaining Ring and Serew) . . . . .00 v v v oo vmc v v w v 212725 ) 1| 1
B-1-8 oL e NPt 212726 | 6| 6
8-1-10 Retainar BInE . o o @ . v b v v o v b s st 0 s s ammtnsamstajsrmtanstnnsss= 212727 i i
g-1-7T T T P+ T It 212728 3 3
g-1-9 Berew, AQJUSHINE . o+ - v v v v f s r e s e r e s e e e e 212729 3] 3
_B,IEI'E = CLUTCH PRESSURE PLATE (THREE SPRING CLUTCH)
§-2-9 Plate {incl, COVEE) . v v o v v v v wn v s v v s e R S s Ter, o 209771 1 1
. 8-2-2 Eoli R s e A WS T e, e B S e 209705 | 6| 6
0 B-2-1 Lockwasher, S/16" Hy.. . v o v v v v v e n o= o o B o R 181 G| 6
§-2=-12 Plate. . . .. R 1o ot oo L R S o - T P e e Ca {Ta e fa s 209772 1 1
Spring I{Biue} I[replace with (3} ¢ Pink?®? Slzlringf—:»]lr 1 R
Spring (Pink).. ... .. 209773 | 3| 3
Seat, SpringBES iR 5. . . . Sy o 209777 3 3
COVET . . ... 3 - i . .. o, 200774 1 1
LOvEr .. : ] L e 200775 | 3| 3
Pin " o SRS Behy. . 0 AR | 209776 | 3 | 3
Clip. .« .ot 2 o ; : 213059 | 3 | 3
b Flatwasher. . R . ; ’ 209778 | 3| 3
Screw, Adjusting . . 0 et e 0 R e s R 208779 | 3 3
Locknut . o, L L e e PN T . .. T T 209780 3 3
8.120 - CLUTCH RELEASE BEARING
g-3-2 Bearing and Sleeve {incl. Plates) . . .. .. 0 0 v i s i T 212325 1 1
B-3-3 I e N s S S iy R = A PR o i DR 212326 2 2
8-3-1 Bearing . . ...... s, A e e Tl " e SRR Dl o R e ZoBg3s | 1) 1
B-3-4 o] a2 i, s S N R L el @. s S e R 208840 | 1| 1
8.125 -~ CLUTCH RELEASE LEVER : : fF 8
L ver i T AR W g o CERT S e o & i+ vt L. 212910 | 11| 1
Sl 208942 | 1] 1
208935 1 1
208936 2
e 209724 2
x 1 1/8" Hx. Hd.. o | TR E 182 2
Bolt, 3;’3---25':{1 5/8" Hx. Hd.. ...... L e A P e 962 1
Bolt, 3/8"-24 x 1 3/4" Hx. Hd.. . .. ... Blagh| IRce-timiede s T o 484 1
Lockwasher, 3/8" Med., , ... ....... TR ) O et SO 192 2| 2
Nut, 3/8"-24 Hx. . . ... LR S I it ST 188 | 2 | 2




CLUTCH AND CONTROLS

8

USED
FIGURE PART | PER CAR
S GROUP, PART NAME and DESCRIPTION e M
213|514
8.120 - CLUTCH HOUSING (Cont'd)
Bolt, 3/8"-24 x 1 1/8" Hx. Hd........ [l e {1 PR ko 422 d 4
Lockwasher . . .. ............... Bof T. .. craffi 55 kT 182 | 4| 4
Mut, 3/8"-24 Hx. . . .............. Plabe | . .. - .0+ - v b e 188 4 4
Bushing, Starting Motor . ... ... v vi o SR LT i T e 208937 1 1
Plug, Expansion, 3/4" Dia. . . ... vt it n it i iensnnns R e b o 865 | 1| 1
- - ey S U ST e o S e ol L O 0y, " N TP 5 S 212359 1 1
Bolt, 1/4"-20 x 1/8" Hx, Hd, . . v v v v v e nammn v v s nsmssanaa A 179 2 2
Lockwasher, 1/4" Med. ...... .. B 1 & S At e A g : 190 | 2 2
Plate, Cover (Side) ........... b e e bana e e o b e st e AT 213081 1 1
8.140 - CLUTCH PEDAL
B-4-4 Pedal (incl. Return Spring PH). . .. . . o 00t v i e it it s e v e e e e e s s 209788 | 1| 1.
B-4-5 Boll, 3/0"-24 x 2" HX. Hds . - v oo o v v v nmmw e o e a5 ko als e ' 913 1 1
8-4-31 Flatwashar, /8% 8m, o0 50 (oL 3L ol U s e 247 2| 2
B-4-23 Tam Mut, 3/ 8 -2 e, . . . ... fo ... e T e e a RN 188 1 1
B-4-32 Spring, Return (29 Coils) . .................... el e 212730 | 1] 1
§-4-29 Spring, Assist (23 Coils). . .. ... ... . oL PR, TR s 208780 | 1|1
8-4-3 o s ol e R e e XY . 209781 11-1
8-4-5 Padi(Black) i et Tl Ut L L L e e S ] e v 204232 1.1
8,155 - CLUTCH PEDAL CROSS SHAFT 203179
i f ' Lo
8-4-2 Shaft (incl—Eever) (16-17/32" Long) fv-sl 7005000 ."‘fj‘.-"l'{!i'f"; ,,,,,,,, 209762 1 1
8-4-2 Shaft {incl. Lever) (16 11/32" Long) ... .. o tardfefadiat Tey s o e el (A o 212891 1 1
8-4-11 Lotk RImg. - 25 b o afiinls o siadess N P R Tl e T e 209793 1 1
B-4-8 Insulator .. ........ T ¢ 5 AR R R R i < Y DR S 2igaTil 1 1
B-4-7 Washer ......... AR L Ll . o R 207402 | 1| 1|
B-4-10 | -Spring. . ... ... k. el . . R e 212803 | 1| 1|
Cotter Pin, 1/8" Dia. . . . . "f .......... *; j' ........ 496 [ 1| 1
B-4-1 Qiler (Pressed in Type) 5/16"HQMg. . . . .. .........5 % . oeuaaas | 213176 |21 1
g-4-9 Bushing (incl. Retainer) (on Frammel*. . . ... .......... b - LA L L R 207934 | 1] 1
B=4-30 Bolt with L/W, 5/16"-24 x 3/4" Rd. Hd. Cr. Ree. . ... I O s 208044 2 2
B-4-26 Support (Socket) {to. Trans.). . ... ........ TR s e e e L 209794 | 1 1
2 Oiler, 1/4"-28 (Straight). . .. .. e SR e @. .. 202121 | 1| 1
8-4-28 Bolt, 3/8"-16 x 3/4" Hx. Hd. . . . .. . RETRd - e BRI e R BT [
§-4-27 Lockwasher, 378" Bxt, Tooth. . . .o v v v v vnie e sl o abaianw diakib, o) 201 | 2§12
8-4-25 Bl bl e e k., mbn, sl - v fen B0 e e L R L 1 ot 209795 1 1
8-4-24 Rod, Adjusting (Cross Shaft to Bellerank), .. ..... e s e R AR A L 200796 [ 1 1
8-4-22 Pivot {to Bellerank) . . ... .. P R = R - Al T 600 ¢ el B 2097497 1] 1
8-4-23 ST T EET 1 el et (- NS SR 1 188 | 1|1
f-4-14 Flatwasher, 3/8" Bm. . . . . o 0 00 i ettt i e e name s ann ML -+ T Thelt B 3] 247 | 2| 2
8-4-13° Cotte Pln, 3/ 32" DI ot e o o it o o, N e T e o T 791 2752
8.157 - CLUTCH CONTROL BELLCRANK s
8-4-15 Bellcrank (incl. Bushing) ... .. A L o Frt= o f L R UL, 3| “ 200798 | 1 1
B-4-20 | Bearing . ... ... ..\ ..... A PR 3 P Tt e L SRk | 209799 1 1
B-4-12 Bolt, Pivot . . . . . e s taREze e e Sy TR s SRR .. +f209800 | 1 | 1
g-4-21 Lockwasher, /16" Int, Tooth . . ... ... ie i iennnnn IR~ o 937 | 1| 1
8-4-16 | Rod, Adjusting (Bellcrank to Release Lever). .. ............. . v.. | 208801 | 1 | gt
B-4-17 Tam Nut, 3/8"-24 Hx, Lt. ......... T T PR o | PR LR 290 | 1.0 L)
8-4-18 Hut, AdUEtINE. . i .. o i e o o, Yl S e R o lzoomoz | 1| 1T}
8-4-14 Flatwasher, 3/8" Sm............ o P SRR e ot o =L 247 1 1
8-4-13 Cotter Pin, Dia. . . ..... .. ..... {Bellcr:mk } ..... LB, D 1 |1 |1
LYl




CLUTCH AND CONTROLS

U
FICSLIRE PART FEHSE:-;.R
NUMBER GROUP, PART MAME and DESCRIPTION NUMBER | MODEL
513514
8.170 - CLUTCH PEDAL FLOOR PLATE
Plate, Upper (9" Long) . . ...... ook, e, e ] ......... 212864 | 1| 1
Plate, Cover (9 3/4" Long) . . .. .. EEAERIRIN ol ELAENCRE TN ooty oo 200803 | 1] 1
Plate, Lower {incl. Bumper). . ... ...... S upto | o 209804 1 1
Screw, No. 10-12 x 1/2" Washer Head. . . .. J Berial No. | ......... 205680 ] 3]
Screw, No. 10-12 x 7/8" Ov. Hd, Chrome .. | 513-8931 . B B30 | 2| 2
. Washer, No. & Finish Chrome . ......... 514-16022 | .. ....... 202262 2 2
Bumper {Rubber). . . . ... it it i ine e A 209805 | 2| 2
Dust Seal {Felt and Steel) (2" x21/2") . ... .. BB ks 212010 | 1] 1
Plate, Upper (9" LonEl + @ v v v v v v v v nme s s o [ R i e 212867 | 1] 1
Plate, Cover (10" Long) . . ... ... | | oo, 212868 1 1
Plate, Lower (incl. Bumper) . ... .. ... v after B . . 212869 1 1
Serew, No. 10-12 x 1/2" Washer Head. . ... Serial No. | "= """ 205680 5 5
Screw, No. 10-12 x 7/8" Ov, Hd. Chrome. . . { cia goat [« += o« v« 630 | 2| 2
Washer, Nao. 8 Finish Chrome . . ... ... .. 514:16022 ......... 202262 | 2| 2
Bumper {Rubber). . ..... sty gl o ity ' e e 212870 2 2
Dust Seal (Felt and Steel) (2" x31/8 ...... | | oo 212865 1 1
Dust Seal (Rubber) (3" Sa.) . .00 v v v s PR S | g A e 212824 1] 1
A E Seal, Inner (7 3/4" Long - Straight). . . .. .. .. . ... .. 209806 | 1| 1
Seal, Outer. . ...t i e e e rr e e e el e LR R i o 209807 1 1
Seal, Lower (3 7T/8" Long - Straight) . . . . o v i v o v o v it i v et a et ane e 209808 | 1 1

Y i i o el 1)
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